
10/30/2019 techCONNECT Content

https://dealerconnect.chrysler.com/portal/Controller/Portal 1/2

5

4

3

2
1

Item Description Part
Number

Qty Supersedence Tech
Tip

Engine Trans Line Body

1 TRACK BAR,Rear 52089605AD 1 No J U 74

2
NUT,Hex Flange
Lock,M14x2.00Mounting,Track Bar to
Body

06502698 1 No J U 74

3
BOLT AND RETAINER,Hex
Head,M14x2.00x75.00Mounting,Track
Bar to Body

06508079AA 1 No J U 74



10/30/2019 techCONNECT Content

https://dealerconnect.chrysler.com/portal/Controller/Portal 2/2

Item Description Part
Number

Qty Supersedence Tech
Tip

Engine Trans Line Body

4
NUT AND RETAINER,Hex Flange
Locking,M14 x 2.00Mounting,Track
Bar to Axle

06508132AA 1 No J U 74

5
BOLT,Hex Flange
Head,M14x2.00x80.00Mounting,Track
Bar to Axle

06502818 1 No J U 74

Note: Negative (-) item numbers indicate no illustration available.


